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------ ~gF Lithium Battery UN38.3 Test Report

[ . Sample DESCI‘IptIDn & R
Sample

Product Name Cylindrical LIFEPO4 Battery Model
PR gl Home

IFR26650 3300mAR 5324

Manufacturer | Shenzhen Yinkai Power Technology Co., Limited
H IS AR R T R A E]

Address No. 216, Pingkui Rd., Shijing Community, Pingshan St., Pingshan New District,
ShenZhen, China 5168118

WA | s R R R 216 2

Trade Mark Cell Shape Cylindrical

Cell Size

i o = Rt
Rt R i B3

_ Limited

Nominal Rated 3300mAhR Charge

Yoltage : Capacity Yolt
10.56¥h oltage

R R WMERE ' S

Maximum

Standard Continuous

Charge Charge End Charge
33004, Current

Current Current
R A RS Tes SRS RR

Cut-off S_tand ard I"u"!axl mum
Voltage Discharge Discharge
Current Current

R R R A Bk e daiA

Cell Number Cell Model
1PCS IFR26650 3300mAR 3.2%

ek s i =
Receiving Completing
Date Jan. 06, 2017 Date Jan. 18, 2017

B H FeBhkHHA

4950mA

Il . Standard #r#E

UNITED NATIONS "Recommendations on the Transport of Dangerous Goods, Manual of Tests and
Criteria” (ST/SGAC 1011/Rev B Section 38.3)

FEECATREEhsRrTEN T SOeilm e > 7081 Thils 383 .

M. Testltem #&10H

T.1. EAltitude simulation = EiEi, 5. EEsernal short circuit #hEpE RS
T2. EThermal test ;B Eidls 6. Elmpact/ OCrush BEAFE
T.3. HEvibration ¥&zh 7. Oowercharge ;3R

T4, EShock AHF 8. EForced discharge &%k

Report No. IREER=S NCT17001110B1-1 Page2 of 17 £ 2mH17m
Hotline: 400-556-5419 Fax 86-725-27790922 bty waawe nct-testing.cn




Lithium Battery UN38.3 Test Report

IV. Test Method and Requirement 3% 240 Bk

Tests T.1to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.58 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FtEEIm R Ek R R R IR TR T £ T.5. 338 7.6 £ 7.6 AeBHTHMEIEMET. i 77
AR EAE T1 E 75 PERTFHRRI AT, LAMENRIZ STt R .

Rechargeable cells of C1#~C10# are full charged after one cycle,

Rechargeable cells of C11#~C15# are 50% charged after one cycle,

Rechargeable cells of C16#~C25# are full discharged after one cycle,

Rechargeable cells of C26#~C354 are full discharged after fifty cycle;

Test environment condition: ambient termperature; 152577, ambient hurmidity: 40-70%.
FIFRERERE, C1#~C 1 D#— R ERER A S 5

BIFREE C 1 1#~CASER— BT S0%FRrEA S

BISRER R C16#~C25En — iR ET AR 5

FIFREE C26#~Ca%#N S0 REH e i s

MiEIEEN: FEREE: 1525170, FERE: 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass 1055 (%) = (M1-M2WM1 % 100
BEEIREMNENE, TR TARHE:
FEERAE(%6)=(M1-M21/M 1100

where M1 is the mass before the test and M2 is the mass after the test. When mass l0ss does not
exceed the values in Table below, it shall be considered as "no mass loss".

r.;ﬁq]: M1 EHEEREE, M2 B EREE. NREENA TR T RAHE, B TRE
" s

Mass M of cell or battery Mass 10ss limit
Rl RE EEiRERE
W< 10 0.5%

1= M=75g 0.2%
M= 750 0.1%

Leakage means the visible escape of electrolyte or other material from a cell ar battery or the loss of
raterial (except battery casing, handling devices or labels) from a cell or battery such that the 1oss of mass
exceeds the values in Tahble above.

ERAIETL R AR E M A BT e E B R, ek Ek Rt R R T EE
BN SRR ShiTE)  AERRER ERMAAIEEIE-

Intest T.1to T4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassernhly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The reguirernent relating to voltage is
not applicable to test cells and batteries at fully discharged states.

M, TA R T4, EEFIEMAARTAER. DS, TE. REROLEL, #85iis
ak Rt IR e R AT R R B TR T s Bl R R 90%.
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Lithium Battery UN38.3 Test Report

Test method Ml h:E

Test cells and batteries are stored at a pressure of 116 kPa or less for at least six hours at ambient

temperature (204577,

s T AN R T B OF T ek T 11 6 kPa dEERE (205 T IR E D 6 -t .
Requirement 3k

Cells and hatteries meet this requirement if there is no leakage, no venting, No disassembly, no rupture

and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

FLAIRRMAITISR. S, AR, TR, AR MRS RE ke
A TR TR AERER) 90%.

T.2. Thermal test ;8 Eifis

Test method Ml hE

Test cells and batteries are to be stored for &t least six hours &t & test temperature equal to 724277,
followed by storage for at least si< hours at & test temperature equal to -40+2%7 . The maximum time intenval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at armbient temperature (204
512, For large cells and batteries the duration of exposure to the test ternperature extremes should be at
least 12 hours.

G EE AN A B TEIIREET T2 TREFTIFMELD 61, BERTHEEEET-40:2T
E’]RT-?TT"EIE" 60t B iRimnie R B Rle T Bl EfER 30 3. WizFFEE#HIT, 25 10

AR, EEERE LR 0 TERMER B 208 T 75HT 24 /8t - T ARETTI0E, BETiRR

ﬂhmFE‘]ETIEﬂE”'T‘% 124 8F &
Requirement Sk

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circult voltage of each test cell or battery after testing s not less than 80% of its
voltage immediately prior to tis procedure.

FLAIRRMIAITIER . S, AR, TWEATTE . RS MRS R e ke
A TR TR AER R 90%.

T.3. Vibration #kzh

Test method Ml h:E

Cells and batteries are firmly secured to the platform of the vibration maching without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be & sinusoidal waveform
with & logarithmic sweep between 7 HZ and 200 Hz and back to 7 HzZ traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three rmutually pempendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal face.

Al EE T RN aml, BAFEmmE R, #ﬁuxﬁﬁﬁ—fﬁﬁlﬂ%%ﬂﬁﬂ] FREAE IESET
ARSI 7 Hz §0 200 Hz 7 (8, @IEIE'J 7 Hz, BBEN 1578 E—iReTEfEAN = iR ERIE
SEFAUNE—AEERHRT 127, SHA 38T, HEP—*’\HEEJ]HI"M;E SR

The logarithmic frequency sweep shall differ for cells and batteries with & gross mass of not mare than
12 kg (cells and small betteries), and for batteries with a gross rmass of more than 12 kg (large betteries).

TERHEIE SRR , MRUINERE G 12 TR (REFlale) , I EEET 12557
et (oBleE ) JErAE.
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------ ~gF Lithium Battery UN38.3 Test Report

For cells and small betteries : from 7 HZ a peak acceleration of 1 gn is maintained until 18 HZ is
reached. The amplitude is then maintained at 0.8 mm (1 6 mm total excursion) and the frequency increased
until @ peak acceleration of 8 gn occurs (approximately 80 HZ). A peak acceleration of 8 gnis then
maintained until the frequency is increased to 200 Hz.

ETEE?E#E/J@JEE‘F&: M T HzHE, F31an Ef]%?‘;i]ﬂi?iff‘z, Ei']ﬁ%i?ﬁi'] 18 Hz. %EH%H@DE&HE
0.8mm (S 1 6mm) , FHEIEREERIEEEERF 6 an (SEEE)R 50 H) - FIEEMEEFREE
B gn EFSAEEHIF| 200 Hz.

Far large betteries : from 7 HZ a peak acceleration af 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 08 mm (1.6 mm tatal excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 29 HZ). A peak acceleration of 2 gn is then maintained urtil the
frequency is increased to 200 Hz.

E;]f?ti]%ﬁﬂ: M T Hz Hg, #F8 1 an BlsAOmERE, Ei']ﬁ%i?ﬁi'] 18 Hz. #EEHBRIEMFIFTE 0.8mm

(B 1.6mmy , FENEREIEENERSERS] 2 gn (REESTA 280  PFEEMEEFRSEE 20n B
F|4AE=E N3 200 Hz.
Requirement 3k

Cells and hatteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

FITAIERMATEISIR . A=, R RN, FE S M ekt i S A ke
A TR TSR R 90%.

T.4. Shock A

Test method Ml h:E

Test cells and batteries shall be secured to the testing rmaching by rmeans of a rigid mount which will
support all mounting surfaces of each test battery.

iR AN AR T R S BRI |, R EEE it e e = -
Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of &

rilliseconds. Alternatively, large cells may be subjects to a haltsine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

F-RRETIEEINER 150 gn A0Rk PR (8] 6 ms RIRIESEEPE . Tad, AERTmETIEE
N0 50 on FOREAPYERERET (E] 11 ms R AR
Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the

battery. The pulse duration shall be & milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations.

S REMAGTFIEERST, FENEEERRERNTEERE . /B g st Ern 6
ms, AR ARk APREETEDD 11ms. TERLIVEFRRTESENE NEEmEE -

Battery Minimum peak aceeleration T'alse duration

1300, or resull of Tormul

C 100350
. . Aeccelerationlg, )= | =
Small battenes §o s fms

whichever is sialley

50 g or resnlt of formnla

17 30000

Large balleries

whichever is smaller

b Mass 15 expressed i kilograms
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Lithium Battery UN38.3 Test Report
= MEEIEE gt =)
180 gn et B RS-  F1E Gms
100250
IEE (gny = ¢

FRASS

50 on St EERTRE AE

30000
(——)
PSS

IEE Cgny =

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three rmutually perpendicular rmounting positions of the cell or battery for a
total of 18 shocks.

BT MR = T BEE R T S A U AE R EEFT =, BEER AT =
Humd, BHRZTF 18RHE.
Requirement 3k

Cells and hatteries meet this requirement if there is no leakage, no venting, No disassermbly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing s not less than 80% of its
voltage immediately prior to tis procedure.

R CAIREMARTISIR, S, AR, DRI, FES iRtk B e kR
EA T EE#EITIE TSR ER 90%.

T.5. External short circuit ¥h3piEEE

Test method Ml h:E

The cell or battery to be tested shall be heated for a period of time necessany to reach a homogeneous
stabilized temperature of 57+477, measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and documented. IF this assessment is not feasible,
the exposure time shall be atleast 6 hours for small cells and small batteries, and 12 hours for large cells
and large batteries. Then the cell or battery at 57+ 477 shall be subjected to one short circuit condition with
a total external resistance of less than 0.1 ohm.

ISR T R EE N —EAT (8], LUEEA TR BRI EMISE] 57+ T B HCIE 2T
ah it P T AME TR AER], TR BE SR AR . DR e BTN, e
A e E AT IR TR E 2 6 T, BRI A0 Bt R PRI R 12 7T . B SRR ak et
I ST T T2 55 eER T 0.1 RS RESR T

This short circuit condition is continued for at [east one hour after the cell or battery external case
ternperature has retumed to 57+477, or in the case of the large batteries, has decreased by half of the
rnaximurm termperature increase observed during the test and remains below that value.

ety ek iR EOE 57 LI TIRE DR 1/, SRR, R EER TR
I e e el il [ ) = =1 s T N
The short circuit and cooling down phases shall be conducted at [Bast at armbient temperature.
MRS R PR ER B T T -
Requirement 3k

Cells and batteries meet this requirement if their external ternperature does not exceed 17072 and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

FE AR b R R 170, FEETe IR S 6 TR E . TR, .
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Lithium Battery UN38.3 Test Report

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mrm in diameter)
MR - B GERTEEATET 1502480 LrERR

The test sample cell or cormponent cell is to be placed on a flat smooth surface. A 158 mm £ 0.1mm
diameter, at least & cm long, orthe longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sarmple. A 9.1 kg + 0.1 kg mass is to be dropped from a
height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees fram the harizontal supporting surface.

i R Ek B AR R R AR E L, —R 316 BLTiiiEa i R0 HERAE 15 8 24401
=, KEED 6B, SRTaSRiIRE, BTE SE . R0 TR0 TREERM 6112 5[
F e ERRE R AR R AL, BRI R R, MR ERRH & EE S EENLT
#l. EEHESEERATSIFEELS I EFRAZE 0 EET T -

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mrm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

TIEDRNARE, S TEREF TH SRR CRET 158401 EXRTHIRE A HES -
B REFIRES-

Test procedure — Crush {applicable to prismatic, pouch, coinfbutton cells and cylindrical cells less than
18.0 mm in diameter)

MR- B GERT e, 8, mhAaAineTiiEER R EE T 1804
A cell or component cellis to be crushed between two flat surfaces. The crushing is to be gradual with a

speed of approximately 1.5 cm/s at the first poirt of contact. The crushing is to be continued until the first of
the three options below is reached.

e TR AR FE 2B R, FEAEESI, TR TER S FAEEAE T 1.5

cmis. FEREEHT, BRI\ T =fERs—:
a) The applied force reaches 13 ki £ 0.78 kN,
b The voltage of the cell drops by at least 100 my; ar
cl The cellis deformed by 50% or more of its original thickness.
AFEANETA 3R] 13 kN £ 0.78 KN;
bR AIEEE T FEE L 100my; =
CEEGHE AR R EER) 50%akEE .

Once the maximum pressure has been obtained, the voltage drops by 100 mY or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

—BiFBIR 5. BETE 100my 8% , s bHaE AR RIGEER 50%, FIo[gktE.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

e AN R R TEME . DA RN B FEREME . EE RN 52 HhEE
BERTAEREE -

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
ohserved for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

\ %’Fiﬁﬁ%ﬁﬁ%ﬂ%ﬂ#ﬁiﬁ—mﬁﬁﬂﬁo K EES oo ol R N BN X g ) S = T o S = B
FHTAE R T EE TR A T -
Requirement 3k

Cell and component cells meet this requirement if their extemal ternperature does not exceed 17017
and there is no disassermnbly and no fire during the test and within six hours after test.

(
(
(
(
(
(

Report No. IREER=S NCT17001110B1-1 Page 7of17 S 7 17m
Hotline: 400-556-5419 Fax 86-725-27790922 bty waawe . nct-testing.co




2= £ Technaloov
— S R it Lithium Battery UN38.3 Test Report

FCANER A MR EEE 170T, FEHEREFE PR IS 6 e PR E, k.

T.7. Overcharge i 3t

Test method Ml h:E

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

FRER R RS E R R A R T R IR TR S Wi R BT
(@) WWhen the manufacturer's recommended charge voltage is not more than 18%, the minimurm

voltage of the test shall be the lesser of two tirmes the maxirmum charge voltage of the battery or
22N,

(hy wWhen the manufacturer's recommended charge voltage is more than 184, the minirmum voltage of
the test shall be 1.2 times the maximum charge voltage.
) HSEEErRER RS T 18 A8, HErR R R R e BRI S, 22 A
EHPEEE .
) HSEERRERENT 18 (ArT, WS Re ] BERE MR FRREEN 1 25
Tests are to be conducted at armbient ternperature. The duration of the test shall be 24 hours.
IS HEIERE T T TR TR ERCR 24 /8T .
Requirement Sk

Rechargeable batteries meet this requirernent if there is no disassembly and no fire during the test and
within seven days after the test.

FErRE M AR IS IR ARG 7 RPIRRE, T

T.8. Forced discharge 5% H jireh

Test method Ml hE

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12v D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

HEEE*’FEEEEW SRE T 5 12V BinERERI iR T Hlism s Er e A A R RS T o
The specified discharge cument is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for & tirme interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).
iiﬁiEEu’%: &= 7] A EEPE A ERREL IR RN TE 2 AR ER EER < T BT A FRE (B BB i
ETETRETESERLISTaREERT (B A) -
Requirement 3k

Prirmary or rechargeahle cells meet this requirement if there is no disassernkly and no fire during the
test and within seven days after the test.

IR T ak ST B B S R IR AN S T AP, k.
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Lithium Battery UN38.3 Test Report

V. Test Procedure M iiE

Marking
iR

k

Pretreatment

bl

! ! ! l

Samples of 5 Samples of 5 Samples of 3ER Samples of F55
CA 8~ 04 C1#~C1 S C B~ 08

'

Altitucte simulation
=TI,

!

Thermal test
R

] ! ! !

vibration Irmpact £ Crush Overcharge Forced discharge

ETE H3EE s I ER

External shart circuit
F-EPERE

!

|

Finished test
FERfm
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Lithium Battery UN38.3 Test Report

VI. Main Test Apparatus I 2l {2

Serial No.

BERS

Mame of Equipment

BERER

Model
RE

Calibration Date
{Due Date
£EHESREAEH

MCT-030

Rechargeable hattery test
system

FEERRRMINIL R R

R20B-32%-5A

2016.03.05

2017.03.04

MCT-012

wacuurn chamber (for battery
test)

F i B4

GH-3020-2

2016.03.05

2017.03.04

MCT-017

Termperature circulation
chamhber

mEERE

GH-3000-1500LT

2016.03.05

2017.03.04

MCT-021

Yibration test instrurment

il R

ES-3-150

2016.03.05

2017.03.04

MCT-022

shock test instrurment

R EE

2016.03.05

2017.03.04

MCT-018

Battery short circuit test
instrurnent

FE A B M 22

BE- 10004

2016.03.05

2017.03.04

MCT-019

Impact test instrument

LM EE

BE-5066

2016.03.05

2017.03.04

MCT-020

Crush test instrument

T R 2%

BE-6045T

2016.03.05

2017.03.04

MCT-033

DC regulated power supply
BitaERR

P51540

2016.03.05

2017.03.04

MCT-024

Battery anti-explosion
charmber

Fa it T iRAE

GH-FB-200

2016.03.05

2017.03.04

MCT-003

Electronic Balance

HTEF

JC-2235

2016.03.05

2017.03.04

MCT-003

Electronic Balance

HTEF

J5C-530

2016.03.05

2017.03.04

MCT-001

Digital Multimeter
HFh AR

2016.03.05

2017.03.04

MCT-029

Data acquisition unit

SRR RS

349704,

2016.03.05

2016.03.05
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measEE=s v Lithium Battery UN38.3 Test Report

LR €

T.1. Altitude simulation = Eisid,

Pre-test itiaH)] After test iiisfG Mass Yioltage after

The state test"/oltage
of cells No. | Mass |‘Voltage | Mass | Voltage loss ore-test Status

gots | WS | BE | mE | BB | AE | BERR gupaga | BR
(g) (V) (0] (v) %) | wEiERE(%)

Ci# | 83.733 | 364 | 83731 | 363 0.005 99.73 Pass &%
Co# | 83268 | 364 | 83263 | 364 0.008 100.00 Pass &%

C3# | 83633 | 363 | 83629 | 363 0.005 100.00 Pass &%
,:h';ged Ca# | 83468 | 364 | 83464 | 363 0.005 99.73 Pass &%
aﬂ;rclﬂeﬂe Co# | 83528 | 363 | 83521 | 363 0.008 100.00 Pass &%
e |_COF | PP | G304A ry30p 0.006 99.73 Pass &%
gt | C7* | 83159 | 864 | 83.154 | 364 0.006 100.00 Pass &%

Ce# | 83183 | 364 | 83184 | 363 0.005 99.73 Pass &%
Co# | 83725 | 363 | 83721 | 363 0.005 10000 Pass &%
Cl0# | 82.804 | 364 | 82799 | 3.63 0.008 99.73 Pass &%

Notes 3¥¥E: Atmospheric pressure 705 E3&:1.013 % 10°Pa, Ambient temperature FFIEEE 22317
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

M, BLARER. RS, FEE, REEFAREA

T.2. Thermal test ;8 B ik 1S

Pre-test itisa)] After test 1l fg Mass Yioltage after

The state test"/oltage
of cells Mo Mass | Voltage | Mass | Voltage loss pre-testg Status

popx | WS | FE | BmE | B8 | BE | FERE | ppooppes | &R
() | () () (V) 8) | smiem(%)

C1# | 83.731 .63 g3.712 3.97 0.023 93.35 Pass &%
C24 | B3.263 3.64 g3.245 3.58 0.0 93.35 Pass &%

Ful C3# | 83629 | 363 | 83610 | 356 0.023 98.07 Pass &%

charged | ca# | 834m1 | 363 | 83443 | 357 0.025 a9g.35 Pass &k
after one

cyCle Co# | 8352 .63 g3.502 3.57 0.023 H5.35 Pass 51

—iEHfE | Ce# | 83442 363 | 83421 3.58 0.025 93 A2 Pass 515
AT | cre | 83154 364 | 83.132 3.58 0.026 98.35 Pass 518
Ce# | 83184 | 363 | B3165 | 357 0.023 98.35 Pass 5%
Co# | 83.721 363 | 83702 | 3.57 0.023 93.35 Pass 55

C10# | 82799 | 363 | 82781 3.57 0.022 93.35 Pass 55

Notes 3 ¥: Atmospheric pressure #0=E3%:1.013 X 10°Pa, Ambient temperature FFEERE 22 217
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MEtE, BAER. RS FEE. REERIEREA.
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Lithium Battery UN38.3 Test Report
T.3. Vibration #kzh

Pre-test itiaH)] After test iiisfG Mass Yioltage after
The state test"/oltage

of cells N'II':-I Mais Yaltage Mais Yaltage ﬁElE'ijf% ore-test SE'EUS
gews | H5 | RER | RE ) RE | mE | KUK geeamg | SR
(o) (v) (o) (v) 0) | BAETEE(%)
14 g3.712 3.87 83,704 3.86 0.010 qg 72 Pass 5%&

Co# | 83245 | 358 | maza7 | oa7 0.010 99 72 Pass &5
Eul cag | 83610 | 356 | @3e0s | Ss6 0.008 100.00 Pass &5
charged Cag | 83443 | 357 a3 435 357 0.010 100.00 Pass S8
after one
cycle Cce¢ | 83s02 | 357 | 83495 | 256 0.008 99 72 Pass &8

— RS | Ce# | 83421 3.58 83414 367 0.008 99 72 Pass 5%

TS | e | 83132 3.58 83124 357 0.010 95 72 Pass 218

CHB# | B3.165 3.97 g§4.158 3.56 0.00s 893972 Pass &%
Co9% | B3.702 3.57 g3.693 3.97 0.o011 100.00 Pass &%
CH10# | 82781 3.97 g2.774 3.56 0.005 8872 Pass &%

Atmospheric pressure #0SE3E:1.013 % 10°Pa, Ambient temperature FFIEEE 2217
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

M, BLARERE. AN, FERE, IR .

T.4. Shock A

Pre-test itisal] After test il fg Yioltage after
The state test/oltage

of cells MNo. | Mass |Voltage | Mass | Voltage For ore-test Status
poks | RS | BE | BE | BE | RE | BERN ) ppoapa | SR
(o) (v) (o) (v) (%) | A (%)
14 83,704 3.86 83.701 .86 0.004 100.00 Pass 5%&
o2 83.237 3.87 83.234 3.86 0.004 qg 72 Pass 5%&

Ful C3# | 83603 | 356 | 83601 | 356 0.002 100.00 Pass &%

hass
loss

charged | cag | g3a3s | 357 | 83433 | 356 0.002 9972 Pass &k
after one

cyCle Co# | 83493 3.56 g3.492 3.56 0.004 100.00 Pass &%

—iEHE | ce# | 83414 357 83.411 3.56 0.004 9572 Pass =

RS C7# | 8312 3.57 83.122 3.57 0.002 100.00 Pass 5%
Co# | 83.158 3.56 83.155 3.56 0.004 100.00 Pass 218
Co9% | 83.693 357 §3.690 3.56 0.004 9572 Pass =

C104 | B2.774 3.96 g§2.773 3.56 0.o01 100.00 Pass &%

Notes 3 ¥: Atmospheric pressure #0SE3%:1.013 % 10°Pa, Ambient temperature FFEERE 2231
After the test, there is no leakage, no wenting, no disassembly, no rupture and no fire.

MEtE, BAER. RS FEE. REERIEREA.
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Lithium Battery UN38.3 Test Report

T.5. External short circuit h3pIEEs

The state of cells Mo, External Peak temperature( ) Status
FatE W Bl H R =R ET) SR

Cl4# 87 4 Pass =%

T 857 Pass 5%&

T 1053 Pass 5%&

Celdt 96 .1 Pass 5%&

Full charged after one

CyCle C5i# 97 .6 Pass St
— R R Co# 97.5 Pass &1

CT# 1031 Pass 5%&
Co 102.1 Pass &t
Co# 106 4 Pass &t
C1 0% 105.5 Pass Sk

Notes 3¥¥%: Atmospheric pressure A0S EE®:1.013x 10°Pa, Ambient temperature IFEEE: 22 5170
There is no disassembly, no rupture and no fire during the test and within six hours after test.

LSRN FRATRARSS 6 - ETPIARRRE. RS, AN

T6. Impact &k
The state of cells Mo, External Peak termperature(12) Status
FatE RS iR =R E(T) R
C11# 248 Pass 5+
50% charged after 124 25 72 FPass 5%&
_;iﬂ;:;éfull s | C19% 24.7 Pass 51
et C1a# 253 Pass 5¥&
C15# 251 Pass 5¥&

Notes 3 ¥E: Atmospheric pressure #0=E3%:1.013 % 10°Pa, Ambient temperature FFEERE 2207
There is no disassernbly and no fire during the test and within six hours after test.

RSN ARG 6 BT PR . AR

T.7. Overcharge i 3t
{ Not Applicable S A
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Lithium Battery UN38.3 Test Report

T.8. Forced discharge 5% H jireh

The state of cells Mo. Status
FmE R SR

C16# Pass =%

C17# Pass 51

1B Pass 5%&

19 Pass 5%&

Full discharged after one cycle C20# Pass 5¥&

— iR R C21# Pass Sk
Co24 Pass 5%&
Coo# Pass 5%&
C 244 Pass 51
C25# Pass 5%&
C26# FPass 5%&
C2T# Pass 51
Co2E# Pass 5%&
C20# FPass 5%&

Full discharged atter fifty cycles C30# Pass 51

50 MBH = RS Ca1# Pass &%
C32# Pass 51
C33# Pass 51
C3d# Pass 51
C3o# Pass 51

Notes 3i¥: Atmospheric pressure #0SH8®:1.013x 10°Pa, Ambient temperature FFEEE: 224170
There is no disassembly and no fire during the test and within seven days after the test.

FEEAEMNE PATRALIS 7 RPIARRR S, A
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Lithium Battery UN38.3 Test Report

Testitem
MilmE

Sample nhumber

—

Test reference
MilEE

Conclusion

it

Altitude simulation

ESTIE,

Thermal test
i

Yibration

izl

Shock
A

External short
circuit

ShEMERS

CA#~C10#

LM Manual of Test and Criteria,
part III, subsection 38.34 1

U Bis i E M S 3
a8 34A1 %

LIN Manual of Test and Criteria,
part I, subsection 38.34 .2

U Bis T ET M SR
a8 342%

LI Manual of Test and Criteria,
part III, subsection 38.34 .3

UN B3 R ET M S SR 32
A8345%

LM Manual of Test and Criteria,
part III, subsection 38.54 4

U BIS T E A S SR 3
a8 344%

LM tanual of Test and Criteria,
part 1II, subsection 38.34.5

UM BisF0nE A S 3
I/IAsTH

Irmpact/Crush
BEATE

T~ 5%

LM Manual of Test and Criteria,
part III, subsection 38.34 6

U Bis AT S SR 3
8345

Pass

ot

Overcharge

HETEE

LM Manual of Test and Criteria,
part III, subsection 38.34 7

U B3I 0inE M SR 3
8347

Not
Applicable

A&

Forced discharge

ol HiTE

C1e#~Co5H#

LIN Manual of Test and Criteria,
part I, subsection 38.34 .8

U Bis O E M SR 3
a8 348%

Pass

ot

The submitted samples were complied with the stated requirements of UN manual of test and criteria,
part III, subsection 38.3

S, FECRIMEERITS UNSE.S MBS, MiGienatt.
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Lithium Battery UN38.3 Test Report

IX. Photo of The Sample £ 5EN

Model &5 IFR26650 3300mAh 3.2V

DL EETIRETIO

' 09 ' ol ' oig

06 OOk on o of
fal |

Phote 1 Front [FE

Photo 2 Rear FH

Report No. {RE2R=: NCT17001110B1-1 Page16of 17 S 16mH17M
Hotline: 400-386-5419 Fax B6-725-27750922 bty waawe . nct-testing.co




achnalnms
measEE=s v Lithium Battery UN338.3 Test Report

Important Notice

. The test repart is invalid without the official stamp of NCT.
FIREPEL NCT ZEFLI

. Mohody is allowed to photocopy or partly photocopy this test report without written permission of
MCT.

F22 NCT PERE, HREH KRS MESRFRSH-
. The test repaort is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
FIRSBEHMAEL . BEA X EE5TH.

. The repart is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, madification or tampering in any media form.

MB¥iLL. 8. 8. §A. s VR MR E AR RS B A
. Ohjections to the test report must be submitted to MCT within 15 days.
MBSHERFN, RTHRRS ZHE 18 RARFELEIRL -
. The test repart is walid for the tested samples only.
FIR S A M ST .
. The Chinese contents in this report are anly for reference.

FREPFIPXAGTRIEZS .

******End Of Repﬂrt E%%m******

shenzhen MCT Testing Technology Co., Lid.
1/ F Mo. B Building, Mianshang Younger Pioneer Park, Hangcheng Road, Gushu xikiang Street,
Baoan District, Shenzhen, Guangdong, China.
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